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FOSHAN NANHAI LAINUO FURNITURE CO., LTD 
SHAZUI INDUSTRIAL AREA, JIUJIANG TOWN, NANHAI DISTRICT, FOSHAN CITI,  
GUANGDONG PROVINCE, CHINA 
 
 
 
The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description : PU  LEATHER 

SGS Ref No. : GZSL1405037758TX 

Sample Receiving Date : Apr.29, 2014 

Test Performing Date : May 04, 2014 to  May 09, 2014   

 

Test Result Summary 

 

No. Test(s) Requested Result(s) Comments 

1 
Colour Fastness To Water  

(JIS L0846:2004) 
Refer to next page(s) / 

2 
Colour Fastness To Rubbing 

(JIS L0849; Type II Tester.)   
Refer to next page(s) / 

3 
Colour Fastness To Light 

(JIS L0842:2004; Carbon-Arc Lamp) 
Refer to next page(s) / 

For further details, please refer to the following page(s) 

 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Co., Ltd. 
 

 
 
Irvette Zhang 
Approved signatory 
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Test Results: 
 

Colour Fastness To Water 
(JIS L0846:2004) 
 
Change in shade  4-5   
Staining on multi-fiber stripe     
 Acetate  4-5   
 Cotton  4-5   
 Nylon  4-5   
 Polyester  4-5   
 Acrylic  4-5   
 Wool  4-5   
 
 
Colour Fastness To Rubbing   
(JIS L0849; Type II Tester.) 
     
Dry staining  4-5   
Wet staining  4-5   
 
Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good. 

 
 

Colour Fastness To Light   
(JIS L0842:2004; Carbon-Arc Lamp) 
 
Grade (blue wool standard)  Above 3   
 
 
Photo Appendix:                  

 

 
 

Remark: This test was conducted at 198 Kezhu Road, Scientech Park Guangzhou Economic & Technology 

Development District, Guangdong Province, China.  
 

***End of Report*** 
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